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- Breathlessness

- Palpitations Paroxysmal AF = 80% symptomatic.
- Chest discomfort 3 Permanent AF = Usually asymptomatic.
- Syncope or dizziness Younger pt's usually get palpitations.

- | exercise tolerance Older pt's usually get breathlessness and lethargy.
- Polyuria

admit if
¥

- HR > 150 and/or BP<90 ??? A&E cannot cardiovert if > 48 hrs as there

-LOC will be a clot there and need anticoagulant for 3/52
- Chest pain ??? need 30 beats of AF to Dx???

- SOB So this means if < 48hr we should tell pt to go to
- Severe dizzyness A&E for cardioversion without starting medications???
- Acute heart failure

 Lead Il is best for showing abscent P wave - Alivecor lead | can sometimes give a result
> : " ——>» of AF inaccurately.
-TFT -Lead V1is also good. - So get 12 lead ECG done to confirm.
-FBC
- UGE .
: >t et
Investigations [——>» - Mg2+
- HbAlc if suspect - Highly unlikely that will have mitral stenosis.
- 12 lead ECG - This is because it is highly unlikely that the patient will have had rheumatic
- CXR ) fever, and hence highly unlikely they will have mitral stenosis.
- Echocardiogram ———— - Can still start anticoagulation if indicated, while waiting for echocardiogram.
if suspect - Even if you start a NOAC and later on the echocardiogram shows mitral
| > Murmur »| stenosis, you simply stop the NOAC, and start warfarin instead.
- Heart failure - The only reason NOACs are not licensed in mitral stenosis is because these
\4 pt's were excluded from the trials. Not because they are dangerous.
- A cardiology GPwsSi only had to switch from a NOAC to warfarin once in
Management four years based on a subsequent echo report.
- Or you can start warfarin from the onset.
- However, recent european society of cardiology
guidelines, recommend echo for all new AF.
AF not detected AF/Atrial flutter
|
refer to arrhythmia clinic
./
If symptomatic episodes < 24 hr apart: - AF at any time in the past has the same risk as AF now, and should
- 24 hr ECG be treated as below.
- So persistent, permanent, paroxysmal AF should all be treated the : .
If symptomatic episodes > 24 hr apart: same way - Professor Lip says there are two exceptions:
' ' . . : —>» - Few days of AF post cardiac surgery. And echo normal i.e. not remodelled.
- Event recorder - AF that was cardioverted successfully (i.e. now in normal rhythm), - Thyroid pt treated very quickly (so not enough time for the LV to remodel)
should still be treated in the same way as if they have AF right now. '
So need scoring on CHADsVASc, and posibly rate control.
- Atrial flutter is treated the same as AF.
| try to find underlying cause |
admit if onset < 48 hr
! ! !
- HR > 150 and/or BP<90 - Old Ml on ECG Refer to acute medical unit for consideration of cardioversion
-LOC -HTN OR
- Chest pain - Murmur start rate control (see below)
- SOB - Heart failure
- Severe dizzyness - Angina
- Acute heart failure - Chest infection
- PE
- Lung Ca
- Alcohol excess
- Hyperthyroidism
-DM - Think AF with WPW syndrome if:
- changing QRS morphology
- rate approaching 300
Classic findings may only be visible once the rate is controlled:
- short PR
_ _ o _ - delta wave
- If no underlying cause found, then likely idiopathic. - widened QRS

- If an underlying cause is found, then treat the AF, and the underlying cause.
- Even if the underlying cause is reversible e.g. infection, hyperthyroidism etc,
still treat the AF as usual. —>
- The fact that they developed AF with a reversible cause, shows that their
heart is susceptible to AF.

- The heart does not care about the underlying cause for the AF. It will make

- The AV node is blocking the fast atrial beats from going down to the
ventricles.

- Some will still go down the accessory pathway.

- If you block the AV node, all the beats will just divert to the accessory
pathway and all of them will be conducted, hence a ventricular rate of

a clot and give a stroke regardless. up to 600 i.e. VF i.e death.
| . Rx:
any of the following - 999 for cardiovert.
+ - Do not give amiodarone, adenosine, diltiazem, verapamil, digoxin = can
kill.
- Wolff-Parkinson-White syndrome
???Reversible cause. Why ??? - Long QT interval.
?because cardiology will try rhythm control - Valvular heart disease »| - Only if known mod-severe mitral stenosis.
Or - Suspected heart failure
cardioversion/ablation - Reversible cause
SO we are not going to start any treatment - Have a good QOL over 10 yrs.
for these pt's - < 65y.
- Failure/Cl of rate control
yes no
Refer to cardiology GP to manage
l step 1) start step 2) calculate i
Rate control CHA2DS2VASc »| - No need to ever recalculate i.e. only needs to be done once at diagnosis.
Score | % risk stroke annually
- Not required if resting HR 60-80bpm. ] _ .
297 C |ongestive heart failure 0 0%
-~ In all patients ? H |ypertension (>140/90) 1 1.3%
- what if HR is 65. A [ge 75 (2 points) 2 2.2%
: : D |iabetes 3 3.2%
- even if asymptomatic. _ L >
- do not start if new onset AF, or AF with reversible cause. S |troke/TIA (2 points) 4 4.0%
297 V |ascular disease (PAD, M) 5 6.7%
A |ge 65-74 6 9.8%
S |ex category female 7 9.6%
8 6.7%
9 15.2%
- Bisoprolol (not if asthma, safe in COPD)
OR
- Diltiazem or verapamil (not if heart failure)
OR
- Digoxin (only if sedentary lifestyle and non-paroxysmal AF)
Score =0 (or 1 in females) »| Score =1 (or 2 in females)

- Perform 24hr BP to pick up
undetected hypertension.

Tolerance

- 60-80bpm at rest Anticoagulation needed

) . Symptom control
- 90-115 bpm with moderate exercise ymp | :
. . . HR . . . . H |ypertension | >160 .
- If you go too aggressive (<60bpm) there is a huge risk of - BP machine is totally invalidated if AF. : Score | % risk bleed annually
bradvcardic episodes BP > Must b | BP calculate A |Icohol >8 drink/week
y P ' - Must be manua ' * A |bnormal liver | bili >2x upper limit and AST/ALT/ALP > 3x upper limit 0 113
| Score = 0 (or 1 in females) A [bnormal renal| cr 2200 1 1:02
if rate still uncontrolled HAS-BLED »|S |troke — >, 1.88
¢ i B |leeding 3 374
. . L [abile INR <60% in therapeutic range '
Aliga blocker *ORBIT is new £ |iderly e ° P g 4 8.70
1 dose to maximum _ Digoxin No anticoagulation needed scoring score D |rugs NSAIDs, antiplatelet S 12.5
if rate still uncontrolled OR i
¢ - Digoxin - The HAS-BLED score is not to be used to decide whether
Use a combination > AND or not to to anticoagulate. - Hx of significant bleeding
- Diltiazem - It is meant to help you highlight risk factors which coud be - Surgery < | month ago ; | Umi high risk
improved e.g. BP, alcohol intake etc. - Gl bleed < 12 months ago ]! Cr_C e_?ranceGT s)lomd T)'n (not ec;FR)’ you arﬁ athig rlg
OR - If the score is very high (i.e. over 5) then you could try to seek specialist - Gl ulcer < 30 days ago > 0 aslgnélc.%nt : ﬁ,e ’h et():agse they are renally excreted.
if rate still uncontrolled address risk factors for about 4 weeks then review the patient advice if - Fibrinolytic treatment < 24 hours ago So tde_y ull ulf within t € 3 y'f db
Only after specialist advice and start anticoagulant. - On any anticoagulation agent hA?] _|tl§)nfybt|a (;_S one episode of D&V to get AKI and be at
- Beta-blocker y - Most of the bleeds from anticoagulants are outside of the brain. - On dual antiplatelet therapy Igh risk ot bieeding.
Ref diol ithin 4/52 AND START ANTICOAGULATION However, you can replace blood, but you cannot replace dead brain. - Platelet count < 100
efer to cardiology within 4/5 - Diltiazem - Repeat annually to assess for any new bleeding risks.
Liver function:
- Elevated liver enzymes (ALT/AST >2x ULN OR total
i be aware bilirubin >1.5 ULN) consider switching to warfarin.
— >
Full blood count:
- Do not use aspirin for AF. - 1 in Hb and/or haematocrit may suggest occult
- In high flow environments with high shear stress (arteries), platelet rich clots form. 1st lin bleeding and may require further investigations.
- Aspirin is an excellent drug for this environment i.e. good for arterial clots. stiine
- But in low flow environments, you develop fibrin rich clots. o - Moderate or severe mitral stenosis (valvular AF). e . . . . . . - Monitor UEs to calculate CrCl:
- So in this environment aspirin is acting like a placebo plus you get free bleeding risk. ) . - Latest guidelines state NOAC is 1st line compared to warfarin. - Due to NOACs being recommended in preference to warfarin, you should have
- Mechanical/prosthetic/metal valves. g : : : - : : , . e . - If latest CrCl 30-60, measure UEs every 6/12. _
. - This is due to the | risk of intracranial bleed. this discussion with pt's already established on warfarin i.e. to switch them to NOAC. - Stopping NOAC pre surgery.
- CrClearance < 15ml/min (not eGFR). " . : T o . : - If latest CrCl < 30, measure UEs every 3/12.
. . o - Additionally preferable if pt does not wish INR monitoring, in those - If poor Time in Therapeutic Range (TTR), switch. . "
- Antiphospholipid antibodies. ) . e I . . - If develop diarrhoea, vomiting or fever, calculate CrCI. _ o ) _ ) ]
- Pregnant, breastfeeding. yvho require mul_tlple courses of antibiotics annually e.g. COPD, and - European Heart Rhythm Assom_aﬂon (EHRA) pragmatic guidance, on when to _FBC, LFTs every yr. - Interventions not requiring discontinuation. But avoid the
\ 4 Y _ If need a higher than standard INR range of 2.0 3.0 if you suspect high alcohol intake. start NOAC after stopping warfarin: 3 hr window post them taking their NOAC:
- TP - - - If HIV antiretrovirals and hepatitis antivirals (cﬁecl.< the HIV dru - I bleeding, stop the NOAC and investigate. As soon as sorted ou, - ITINR <2 = Start NOAC that same day - Be aware calculating CrCl if obese - Minor surgery in 1o care.
- There is no reasonable justification to delay starting NOAC until you get an echo. NOAC [——do not use NOAC if—> - eracti bsite (httns:// P hiv-druginteract / 9 > restart the NOAC (could use the same, alternative or even warfarin). NOAC » - If INR 2 - 2.5 = Start NOAC next day (ideally) or the same day > Use MD Cal i g oulat ' »| _ Dental interventions.
- You will see no rheumatic fever on PMH list so not good reason to delay NOAC. interactions website (https://www.hiv-druginteractions.org/) . does not make you bleed. It simply makes previously - If INR 2.5 - 3 = Withhold warfarin for 24-48 hours and then start NOAC T wse alc (online calculator). - Endoscopy without biops
- Phenytoin, carbamazepine, phenobarbitone or rifampicin; these patients are . . . - Use the following as a guide: Py pSy.
. . . : : hidden bleeding more obvious. _ : :
likely to have low NOAC levels so should be discussed with an anticoagulation . . . . e a) BMI <18.5 - < 30 = calculate CrCl using actual body weight (box 1) _ ) _ ) _ o _ ] _
o - To prevent a stroke you have to accept the risk of bleeding. Ensure following done in last 3/12 before switching: " L . : . - Interventions with minor bleeding risk, requiring discontinuation
specialist. . e : b) BMI = 30 = calculate CrCl using ideal and actual body weight, which will :
, . - If repeatedly bleed think of assessment for suitability of Lt atrial - UEs to calculate CrClI 24hr before procedure:
- Venous thrombosis at unusual sites. appendage occlusion -FBC. LFTs produce a lower and upper boundary (box 2). e
- On triple therapy (dual antiplatelet plus warfarin); switching these patients ‘ IEIDOAC i?1 omolex seenarios detailed below Weidht - If the difference crosses over a NOAC dosing threshold, then assess - Endoscopy with biopsy.
should be discussed with an anticoagulation specialist or cardiologist. P g bleeding and thrombosis risk to decide on suitable dose. - Prostate or bladder biopsy.
ond | - Pacemaker or ICD implantation.
nd line
- Interventions with major bleeding risk, requiring discontinuation
48hr before procedure:
. - - Abdominal, thoracic, orthopaedic or prostate surgery.
, , - Note: mitral stenosis is extremely . . - Spinal or epidural anaesthesia.
- Moderate or severe mitral stenosis ———>{ rare as 20 to rheumatic fever which ??? - TTR < 65% (ignoring INR readings in first 6 weeks). - Liver or kidney biospy.
7 OR _ is extremelyextremely now. - PMH old MI = can stop aspirin and start the NOAC. - In the past 6/12 had 2 INRs > 5. Creatinine Clearance (COCkCFOft-GGUIt - Extracorporeal shockwave lithotripsy (ESWL).
- Mechanical (metal) valves - PMH recent angioplasty = aspirin + clopidogrel + NOAC for 4-6/12 then NOAC - In the past 6/12 had 2 INRs < 1.5. E . A
Warfarin use if » OR and single antiplatelet to complete 1yr. Then ? NOAC alone. - In the past 6/12 had 1 INR > 8. quatlon]
- CrClearance < 15ml/min (not eGFR) - PMH recent angioplasty bare metal stent = aspirin + clopidogrel + NOAC for - Even if deranged INR values due to antibiotics.
OR 1/12 then NOAC and single antiplatelet to complete 1yr. Then ? NOAC alone. . N “
- Personal preference - PMH TIA/stroke = stop aspirin/clopidogrel and start the NOAC. - Note: 1/3 of pt's have a genetic cause for not metabolising =
- PMH PVD = stop aspirin and start the NOAC. warfarin.
3rd line - PMH: Recurrent falls = start NOAC unless > 295 falls/yr. - So they will never get stable INRs. Age 74 years
- PMH: Previous peptic ulcer treated with PPI = start NOAC.
- DH: concominant NSAIDS = if high HASBLED score, then do not use. If low _
HASBLED score use ibuprofen with caution. Weight 87 kg 5
Y ??77?
Left atrial appendage occlusion > Limited role. ini
ppendag - If anticoagulant C/I or not tolerated. Creatinine 165 pmol/L &
??7? - Can use NOAC if biological valve.
- Only to be used 3/12 after operation. The Cockcroft-Gault Equation may be inaccurate depending on a patient's body weight and
- Pt will usually be on warfarin for initial 3/12 2?? BMI; by providing additional height, we can calculate BMI and provide a modified estimate
e and range.
_ ] _ ] ] Height 165 cm &
Patient with Hx of PAF, asymptomatic on regular Flecanide which Box 1 Rox 2
they've been on for many years, 24 ECG NAD (couple of years ago).
Do they need anticoagulation?
y g l|-3 mL/min 35 mL/min 30-2—35-2
One would have thought that if the PAF was well controlled/suppressed Creatinine clearance, Creatinine clearance Lmi
on Flecanide the stroke risk must be eliminated....so why Rx with NOAC etc. original Cockcroft-Gault modified for overweight Sl
patient, using adjusted Note: This range uses IBW
body weight of 72kg (158 and adjusted body weight.
Apixaban Ibs). Controversy exists over
Dossette box >»( Rivaroxaban which form of weight to
Edoxaban e
Apixaban

> Rivaroxaban
May be crushed and mixed with water or
apple juice.

Swallowing difficulties

High risk of bleeding f—>{ Apixaban

Most favourable ischaemic stroke prevention,
or if previous ischaemic stroke (particularly if
already on warfarin)

3 1st line = Dabigatran
2nd line = Apixaban

Apixaban Dabigatran Edoxaban Rivaroxaban ???If PCI/ ACS then Rivaroxaban is better choice.
But what if you give apixaban to all for simplicity sake and to make

Dose: 5mg BD, but reduce dose (2.5mg BD) if Cr > 133 and Dose: 150mg BD, but reduce dose (110mg BD) if any following: Dose: 60mg OD, but reduce dose (30mg OD) if = 1 of following: Dose: 20mg OD with food. standard protocol ???
either of the following: - Age > 80y. - Weight < 60kg. USe with caution with ketoconazole, itraconazole, voriconazole,
- Age = 80y. - Verapamil, amiodarone. - Erythromycin, ciclosporin, dronedarone, ketoconazole. posaconazole, dronedarone, or HIV protease inhibitors.
- Weight < 61kg. - 1 risk of bleeding.

Reduce dose (30mg OD) if CrCl 15-50ml/min (not eGFR). Reduce dose (15mg OD) if CrCl 15-49 ml/min (not eGFR)
Reduce dose (2.5mg BD) if CrCl 15-29ml/min (not eGFR). Consider reducing dose (110mg BD) if CrCl 30-50 (not eGFR)

based on risk of stroke vs bleeding

\4
LIXIANA® (edoxaban)
s N N ™
Prescribing LIXIANA® in Transitioning a patient Transitioning a patient from another
newly-diagnosed patients with NVAF? from VKA to LIXIANA®? DOAC to LIXIANA®2

Recommended dose

60 mg once-daily
tablet, with or

without food
Patients should receive LIXIANA® 30 mg if they
meet one or more of the following criteria:
Moderate or severe renal Monitor INR until <2.5 Start LIXIANA® once daily at the
impairment (Creatinine time of the next DOAC dose

clearance [CrCl] 15-50 mL/min)

Body weight <60 kg 30 mg once-daily
tablet, with or
without food Start LIXIANA® once daily
Concomitant use of the P-gp
inhibitors dronedarone, ciclosporin,
erythromycin, ketoconazole

Renal function dosing considerations?

CrCl <15 mL/min 15-50 mL/min >50 mL/min

Dosing Not recommended 30 mg OD 60 mg OD 30 mg OD

In patients with NVAF and high CrCl, there is a trend towards decreasing efficacy with increasing CrCl for edoxaban vs well-managed
warfarin, therefore careful evaluation of thromboembolic and bleeding risk is necessary before initiation.




